

Fire Test Certificate - Specimen

Fabric: Premium Molton 4.0

Type: EN13773

J&C Joel 
Inspiration in every performance



**TOTAL
TESTING SERVICE**



Client :

Address :

Client N°	Client Contact	Our Reference	Reception Date	Issue Date
234104	Angelika Noppeney	CT2500517.01	21-02-2025	10-03-2025

Test Report N° **2503175.01**

Sample information

Client Reference
Trade name: 9719 PRO Molton
Material composition: *66% cotton and 34% viscose
Weight g/m²: approx. 320 ± 10
Color: black (spun-dyed)
Fabric finishing: napped on both sides, not permanent flame-retardant finishing

SPECIMEN



Results relate only to the samples as received by the laboratory.
All tests of this report are performed in the internal laboratories of TTS Tunisia.
This report can not be reproduced or republished partially or entirely without the written consent of the laboratory.
The accreditation applies for the methods marked (A) in the report.





Page 1 of 4

TOTAL TESTING SERVICE / info@ttesting.org / www.ttesting.org
BP 53, Z. I TECHNOPOLE MENZEL HARB 5036 TUNISIE





 United Kingdom

 +44 1422 833835

 uksales@jcjoel.com

 United Arab Emirates

 +971 4 884 7801

 menasales@jcjoel.com

www.jcjoel.com

Fire Test Certificate - Specimen

Fabric: Premium Molton 4.0

Type: EN13773

Summary Table of Results

Test	Description	Results	Unit	Requirements	Decision
NF EN 13773 ^A	Textiles and textile products - Burning behaviour - Curtains and drapes - Classification	See details	-	See details	Class 1

SPECIMEN



Fire Test Certificate - Specimen

Fabric: Premium Molton 4.0

Type: EN13773



Report N° 2503175.01

Date : 10/03/2025

Textiles and textile products - Burning behaviour - Curtains and drapes - Classification

Test standard NF EN 13773 : 2003

Results

Specimen N°	Flame application time (s)	Result
1	1	No ignition
2	2	No ignition
3	3	No ignition
4	4	No ignition
5	5	No ignition
6	10	No ignition

Specimen N°	Flame application time (s)	Result
7	15	No ignition
8	20	No ignition
9	20	No ignition
10	20	No ignition
11	20	No ignition
12	20	No ignition

Ignitability test according to NF EN 1101 : 1996 + A1 : 2005	No ignition
--	-------------

Specimen N°	Length direction			
	1	2	3	4
Face exposed to the radiator	Front	Back	Back	Back
1st thread reached (Yes/No)	No	No	No	No
T1: Time from the beginning of the flame application to the breaking of the first thread (s)	-	-	-	-
3rd thread reached (Yes/No)	No	No	No	No
T3: Time from the beginning of the flame application to the breaking of the 3rd thread (s)	-	-	-	-
Debris that ignited the filter paper	No	No	No	No
Destroyed length from the original edge (mm)	155	158	160	155

Specimen N°	Width direction			
	1	2	3	4
Face exposed to the radiator	Front	Back	Back	Back
1st thread reached (Yes/No)	No	No	No	No
T1: Time from the beginning of the flame application to the breaking of the first thread (s)	-	-	-	-
3rd thread reached (Yes/No)	No	No	No	No
T3: Time from the beginning of the flame application to the breaking of the 3rd thread (s)	-	-	-	-
Debris that ignited the filter paper	No	No	No	No
Destroyed length from the original edge (mm)	120	122	125	125

Flame spread test result according to EN 13772 : 2011	No breaking of the 1st marker thread
	No breaking of the 3rd marker thread
	Absence of flaming debris



Fire Test Certificate - Specimen

Fabric: Premium Molton 4.0

Type: EN13773



Report N° 2503175.01

Date : 10/03/2025

Classification criteria according to EN 13773

Class	Ignitability	Flame spread
1	No ignition according to EN 1101	No breaking of the 1st marking thread, no ignited debris, according to EN 13772
2	No ignition according to EN 1102	No breaking of the 3rd marking thread, no ignited debris, according to EN 13772
3	No ignition according to EN 1103	Breaking of the 3rd marking thread, and/or ignited debris according to EN 13772
4	Ignition according to EN 1101	No breaking of the 3rd marking thread, no ignited debris, according to EN 1102
5	Ignition according to EN 1101	Breaking of the 3rd marking thread, and/or burning debris, according to EN 1102

Classification	Class 1
----------------	---------

Test specifications

Test date	28/02/2025
Tested sample	Black double-sided fleece fabric
Pretreatment	Test performed as new
Conditioning	24h at a temperature of (20±2) °C and a relative humidity of (65±5) %.
Test conditions	Test carried out at a temperature of 21,5°C and a humidity of 49%
Comments	Nothing to report

Notes :

- This version cancels and replaces the previous version 2503175
- The subject of this amendment is the correction of the sample's composition according to the customer's request
- Change made to this version is identified by the symbol "**".



End of Report

Operations Manager
Ilef Limem

